

ODB Formulary

Medication	LU Code	Criteria
Oral Hypoglycemics		
Acarbose 50 mg, 100 mg (Glucobay)	175	Cant' tolerate other oral hypoglycemic OR other oral hypoglycemic are contraindicated
	176	Require combination with more than one oral hypoglycemic agent to control serum glucose
GliclazideMR 30 mg, 60 mg (Diamicron)		
Gliclazide 80 mg (Diamicron)		
Glyburide 2.5 mg, 5 mg		
Metformin 500 mg		
Sitagliptin 100 mg (Januvia)		
Pioglitazone, Rosiglitazone and Repaglinide	Must apply through EAP	
Insulin – Fast Acting		
Regular Insulin Novolin Toronto/ Humulin R		
Insulin Aspart (NovoRapid)	388	Treatment type 1 diabetes
	389	Type 2 diabetes using insulin in an intensive regimen with 3 or more injections per day or an insulin pump
	390	Type 2 diabeteswho are either experiencing recurrent hypoglycemia OR are unable to achieve adequate post-prandial glucose controle while on a less intensive regimen of regular insulin (1-2 injections per day)
Insulin Glulisine (apidra)		
Insulin Lispro (Humalog)		
Insulin - Intermediate		
Novolin NPH		
Humulin N		
Insulin – Long Acting		
Insulin detemir (Levemir)		
Insulin glargine (Lantus)		

Insulin pre-mixed		
Novolin or humulin 30 70		
Novolin 40 60		
Novolin 50 50		
Novo mix 30		
Humalog Mix 25		
Humalog Mix 50		
Osteoporosis		
Alendronate 10 mg, 70 mg		
Fosavance (alendronate 70 mg with either cholecalciferol 70 mcg or 140 mcg)		
Etidronate 200 mg	236	Treatment Paget`s
	237	Management hypercalcemia of malignancy
Didrocal Kit		
Raloxifene 60 mg	373	Failed (continued loss of bone mineral density of more than 3% after 2 years of therapy or a new osteoporosis related fracture after 1 year of therapy) OR experienced intractable side effects or have a contraindication to alendronate or risedronate
Risedronate 5 mg, 30 mg, 35 mg		
Antilipidemic Agents		
Atorvastatin 10 mg, 20 mg, 40 mg, 80 mg		
Bezafibrate 200 mg, 400 mgSR		
Cholestyramine 9 g		
Colestipol 5 g		
Ezetimibe 10 mg	380	In combo with statin in patients with hypercholesterolemia who have not reached target LDL despite use of maximally tolerated doses
	381	Monotherapy in pt intolerant statins or where statins are contraindicated
Fenofibrate 100 mg, 200 mg EZ 48 mg, 145 mg S 160 mg		
Fluvastatin 20 mg, 40 mg, 80 mg		
Gemfibrozil 300 mg		
Lovastatin 20 mg, 40 mg		

Niacin ER 500 mg, 750 mg, 1000 mg		
Pravastatin 10 mg, 20 mg, 40 mg		
Rosuvastatin 5 mg, 10 mg, 20 mg, 40 mg		
Simvastatin 5, 10 mg, 20 mg, 40 mg, 80 mg		
Caduet: amlodipine and atorvastatin: 10 mg amlodipine with atorvastatin 10 mg, 20 mg, 40 mg or 80 mg		
Antihypertensives		
Aliskiren 150 mg, 300 mg (Rasilez)		
Atenolol & Chlorthalidone 100 & 25; 50 & 25		
Benazepril 5 mg, 10 mg, 20 mg		
Candesartan 4 mg, 8 mg, 16 mg, 32 mg	With hydrochlorothiazide 16& 12.5; 32& 12.5; 32& 25	
Captopril 12.5 mg, 25 mg, 50 mg, 100 mg		
Cilazapril 1mg, 2.5 mg, 5 mg	With hydrochlorothiazide 5& 12.5	
Clonidine 0.1 mg, 0.2 mg		
Doxazosin 1 mg, 2 mg, 4 mg		
Enalapril 2.5 mg, 5 mg, 10 mg, 20 mg		
Eprosartan 400 mg, 600 mg	With hydrochlorothiazide 600 & 12.5	
Felodipine 2.5 mg, 5 mg, 10 mg		
Fosinopril 10 mg, 20 mg		
Irbesartan 75 mg, 150 mg, 300 mg	With hydrochlorothiazide 150& 12.5; 300 & 12.5; 300& 25	
Labetalol 100 mg, 200 mg		
Lisinopril 5mg, 10 mg, 20 mg	With hydrochlorothiazide 10& 12.5; 20 & 12.5	
Losartan 25 mg, 50 mg, 100 mg	With hydrochlorothiazide 100& 12.5; 100& 25	
Methyldopa 125 mg, 250 mg		
Minoxidil 2.5 mg, 10 mg		
Nifedipine XL 20 mg, 30 mg, 60 mg		
Olmesartan 20 mg, 40 mg	With hydrochlorothiazide 20 & 12.5: 40 & 12.5; 40 & 25	
Perindopril 2 mg, 4 mg, 8 mg	With indapamide 2 & 0.625 & 4 & 1.25; 8& 2.5	
Pindolol 5mg, 10 mg, 15 mg	With hydrochlorothiazide 10 & 25; 10 & 50	
Prazosin 1 mg, 2 mg, 5 mg		
Quinapril 5 mg, 10 mg, 20 mg, 40 mg	With hydrochlorothiazide 10 & 12.5; 20 & 12.5; 20 & 25	
Ramipril 1.25 mg, 2.5 mg, 5 mg, 10 mg	With hydrochlorothiazide 2.5& 12.5; 5 & 12.5; 5 & 25; 10 & 12.5; 10 & 25	
Telmisartan 40 mg, 80 mg	With hydrochlorothiazide 80& 12.5; 80 & 25	
Terazosin 1 mg, 2 mg, 5 mg, 10 mg		

Trandolapril 1mg, 2 mg , 4 mg		
Valsartan 80mg, 160 mg, 320 mg	With hydrochlorothiazide 80 & 12.5 160& 12.5; 160& 25; 320 & 12.5; 320 & 25	
Verapamil LA 180 mg, 240 mg		
Diuretics		
Amiloride 5 mg		
Amiloride 5 mg and hydrochlorothiazide 50 mg (Moduret)		
Chlorthalidone 50 mg		
Furosemide 20 mg, 40 mg		
Hydrochlorothiazide 25 mg, 50 mg		
Hydrochlorothiazide and Spironolactone 25 & 25; 50 & 50		
Hydrochlorothiazide and triamterene 25 & 50		
Indapamide 1.25 mg, 2.5 mg		
Metolazone 2.5 mg		
Midodrine 2.5 mg, 5 mg		
Spironolactone 25 mg, 100 mg		
Topical Corticosteroids		
Amcinonide cream, ointment, lotion 0.1%		
Betamethasone cream, ointment 0.05%, 0.1%		
Clobetasol cream and ointment 0.05%		
Desonide cream, ointment 0.05%		
Fluocinonide cream, gel, ointment 0.05%		
Hydrocortisone cream 0.5%, 1 %, 2.5 %		
Hydrocortisone ointment 0.5%, 1%, 2.5%		
Mometasone 0.1 %		
Triamcinolone cream, ointment 0.1%		